Espanola Water Treatment

Large Municipal Residential Drinking Water System

January 1, 2024 — December 31, 2024

O.Reg 170/03 Schedule 22 Summary Report
O.Reg 170/03 Section 11 Annual Report
&
O.Reg 387/04 Annual Record of Water Taking

Prepared by the Ontario Clean Water Agency
For The Corporation of the Town of Espanola




2024 Annual Report
Espanola Water Treatment
Drinking-Water System Number: 210000746
Drinking-Water System Name: ESPANOLA DRINKING WATER SYSTEM
Drinking-Water System Owner: The Corporation of the Town of Espanola
Drinking-Water System Category: Large Municipal Residential

SECTION 1: INTRODUCTION

This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 under the Safe
Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario Water Resources Act. The reports
are prepared by the Ontario Clean Water Agency. Acronyms and definitions can be found at the end of the
report.

A copy of the Summary Report must be provided to the members of the municipal council by March 31, 2025.

SECTION 2: REQUIREMENTS OF THE REPORTS
Schedule 22 Report

The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:

= A summary of the quantities and flow rates of the water supplied during the period covered by the report,

including monthly average and maximum daily flows.
= A comparison of the summary to the rated capacity and flow rates approved in the systems approval.

Section 11 Report

The annual report must contain the following:

= A brief description of the drinking water system and a list of chemicals used by the system.

= A description of any major expenses incurred during the period covered by the report to install, repair or
replace required equipment.

= A summary of all adverse water quality incidents (AWQI) reported to the Ministry

= A summary of corrective actions taken in response all AWQIs

= Asummary of all test results required under the regulation, under an approval, municipal drinking water
licence or order, including an OWRA order.

= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.

Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a Director
the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.

2|Page



SECTION 3: SCHEDULE 22 REPORT

3.1: Flows - Treated

2024 Annual Report

Espanola Water Treatment

In accordance with the Municipal Drinking Water License (MDWL), the Espanola WTP shall not be
operated to exceed a maximum flow of 10,500 m3/d to the distribution system.

The daily treated water maximum flow was 4,211 m3 in August and represents 40% of capacity. In 2024, the

total volume of water sent to the distribution system was 886,662.5m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum capacity.

Total Monthly | Average Flow | Maximum Maximum Limit
Flow (m3/d) Flow Flow Rate Rated Capacity
Month (m3) (m3/d) (L/s) m3/d
January 65,409 2,109.97 3,692 88.93 10,500
February 57,836 1,994.34 2,165 90.57 10,500
March 59,242 1,911.03 2,319 90.73 10,500
April 61,468 2,048.93 3,168 91.17 10,500
May 75,742 2,443.29 3,462 90.61 10,500
June 88,894 2,963.13 3,978 91.83 10,500
July 102,784.5 3,315.63 4,065 90.71 10,500
August 103,545 3,340.16 4,211 91.06 10,500
September 88,441 2,948.03 4,209 91.30 10,500
October 66,453 2,143.65 3,807 91.08 10,500
November 55,619 1,853.97 2,206 89.15 10,500
December 61,229 1,975.13 2,354 89.36 10,500
Total 886,662.5
Average 2,420.61
Maximum 4,211 91.83 10,500

3.2: Flows - Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 121.53 L/s and
a maximum daily volume of 10,500.0 m®/d.

The average monthly raw water flow for this reporting period was 2,766.84m%/d. The maximum daily flow
was 4,901m3/d representing 47% of water taking limits. In 2024, the total volume of water sent to the
distribution system was 1,013,607 m3

The quantity of raw water taken did not exceed any limits stipulated within the PTTW.

3|Page



2024 Annual Report
Espanola Water Treatment

Month Total Monthly | Average Flow | Maximum Maximum Limits
Flow (m3/d) Flow Flow Rate L/s m3/d
(m3) (m3/d) (L/s) (PTTW) (PTTW)
January 72,102 2.325.87 4,190 117.99 121.53 10,500.0
February 63,481 2,189 2,412 117.96 121.53 10,500.0
March 66,050 2,130.65 2,897 118.29 121.53 10,500.0
April 71,864 2,395.47 3,644 118.33 121.53 10,500.0
May 85,855 2,769.52 4,035 121.14 121.53 10,500.0
June 101,816 3,393.87 4,319 111.00 121.53 10,500.0
July 118,047 3,807.97 4,684 104.71 121.53 10,500.0
August 118,949 3,837.06 4,901 120.28 121.53 10,500.0
September 101,953 3,398.43 4,759 109.47 121.53 10,500.0
October 80,955 2,611.45 4,665 118.88 121.53 10,500.0
November 62,805 2,093.50 2,498 120.80 121.53 10,500.0
December 89,730 2,249.35 2,720 116.78 121.53 10,500.0
Total 1,013,607
Average 2,766.84
Maximum 4,901 121.14 121.53 10,500.0
Espanola WTP Raw Flow Rates
125
120 | T — N
ﬁ 115 +
é 110 | ]
E 105 +
LL
5:% 100 +
95 : : : : : e e : :
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month
C—Maximum —>—PTTW Limits

4|Page



2024 Annual Report
Espanola Water Treatment

Espanola WTP Raw Flow Data

12000
10000 |
S 8000 |
>
E 6000 |
(O]
%
© 4000 |
3 s
£ 2000 + "—r u i‘
>
& o 1 : : ‘ ‘ L1 ‘ ‘ ‘ :

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

C—Maximum —m=-Average —+—PTTW Limits

3.3: Annual Raw Water Review

2024 1,013,607 2,766.84 4,901 47%
2023 1,092,311 2,992.63 6,001 57%
2022 1,168,714 3,201.9 6,239 59%
2021 1,092,449 2,993 6,039 58%
2020 1,114,464 3,044.98 6,057 58%

3.4: System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on February 13, 2024. The facility scored 0/444
providing a rating of 100%.

The following non-compliances were reported to the MECP during the reporting period.

On Friday April 19, 2024 at 15:00, Operators discovered an issue with the filter turbidity analyzers upon
completing rounds and reviews before the weekend. It was noted there was no flow going through any of the
turbidity analyzers. Therefore, it is assumed turbidity was not being analyzed for the runtime that occurred
between 13:18 and 15:24. An on-call Operator had been on-site for high turbidity call outs on April 18 and
earlier in the day on April 19, at the time the analyzers were dirty and had little flow. After cleaning and
flushing the analyzers, flow seemed to improve and the LLP shutdown due to the clearwell full level being
reached. It wasn't until they returned to the site at 15:00 that they realized there was no flow into the analyzers
during production. The on-site Operator notified management, PCTs and the ORO of the issue at 16:45. PCTs
provided direction to management at 17:03 stating turbidity readings must be taken every 15min while the
filters are in production. This was then communicated to the onsite and on-call Operators.

5|Page



2024 Annual Report
Espanola Water Treatment
However, turbidity readings were not taken during the following filter run times: April 19 beginning at 17:18
ending at 20:37 and April 19 beginning at 21:55 ending April 20 at 01:48. The on-call Operator was onsite for
all the remaining filter run times on Saturday April 20, Sunday April 21 and the morning of Monday April 22.
The regular facility Operator, was able to fix the issue with the analyzers on April 22. There were no additional
filter runtimes in which turbidity was not being monitored according to the requirements stated in Reg 170.

On September 22 @16:14 an alarm was received for PLC communication failure. When the Operator arrived
onsite, they could not find the source of the alarm and at the time all operations seemed normal. The Operator
received another alarm on September 24 for a filter #1 fault alarm. While troubleshooting the issue, they
discovered there was no power to the filter control panel and a breaker was tripped. Nor-tech was brought
onsite and they found the breaker itself was broken, they were able to use a spare breaker to correct the issue.
After this was complete, the Operator noted the PLC communication alarm cleared. After completing the 72hr
data review, the Operator discovered the filter #1 turbidity data had flat lined at 0.04NTU due to the faulty
breaker. The actual turbidity data was not recorded from September 22 @ 16:14 to September 24 @ 18:08. As a
result of this a loss of data was reported for this timeframe.

The fluoride analyzer at the Espanola WTP has been inoperable since June 2024. In order to meet requirements
of Reg 170, daily bench top residuals were to be recorded. The fluoride system is only being used during the
Operator's regular scheduled work week. The Operator turns on the system when they arrive Monday morning
and shuts it down Friday before leaving. On December 9th, the Operator missed taking a fluoride residual. On
Friday December 13th, the Operator forgot to turn off the fluoride feed system and therefore residuals were
missed on Saturday December 14th and Sunday December 15th. A residual was collected on December 16th
with a result of 0.78mg/L.

3.5: AWQIs Reported to the Ministry

n/a

SECTION 4: SECTION 11 REPORT

4.1: Information to be provided

Population 5,185 (Stats Canada 2021)

Does your Drinking-VWater System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site vy
on the Internet? Y€S

Town of Espanola, Municipal Office
Location where Summary Report required under O. Reg. 170/03 100 Tudhope Street, Suite 2
Schedule 22 will be available for inspection. Espanola, Ontario

P5E 1S6

Number of Designated Facilities served:

Did you provide a copy of your annual report to all Designated

Facilities you serve? NA

Number of Interested Authorities you report to: 0

6|Page




2024 Annual Report
Espanola Water Treatment

Did you provide a copy of your annual report to all Interested

Authorities you report to for each Designated Facility? NA

List all Drinking-Water Systems éif any), and their DWS Number N/A
which receive all of their drinking water from your system:

Did you provide a copy of your annual report to all Drinking-VWater
System owners that are connected to you and to whom you provide NA
all of its drinking water?

Indicate how you notified system users that your annual report is Public access/notice via a Public
available, and is free of charge. | jhrary

Indicate if you notified system users that your annual report is available v
and is free of charge using an alternate method Y €S

4.2: Facility Description

The source of raw water for the Espanola Drinking Water System is Lake Apsey where the intake is located
135 m from shore at a depth of 12m.

The facility includes two solids contact clarifiers, three dual media filters, a clearwell, a pumping station
with low lift pumps, three high lift pumps, two backwash pumps, backwash water holding tank with pumps
discharging to the sanitary sewer system.

As raw water enters the facility, potassium permanganate is added to improve oxidation of iron and
manganese. Alkalinity is boosted and pH is adjusted prior to coagulation and flocculation. After the water
is through the reactivator clarifiers and 3 dual media filters, sodium hypochlorite is added for disinfection
and hydrofluosilicic acid (fluoride) is added to the water. The water is then pushed through into the
facility’s reservoir. PH levels are again adjusted and then fed to the 2 clearwells. Prior to entering the
distribution, polyphosphates (corrosion control) and sodium hypochlorite is added. The system is equipped
with a 275KW diesel generator on site for emergency power.

The distribution includes an elevated storage tank, 5 bleeders with backflow prevention (air gap), a
continuous chlorine analyzer and approximately 150 hydrants.

4.3: Chemicals Used

Poly Aluminum Chloride (PAC) Coagulation

Praestol DW27AG (Polymer) Coagulation aide

Sodium Hypochlorite 12% Disinfection
Hydrofluorosilicic Acid (25% HFS) Fluoride

Soda Ash Alkalinity and pH control
Poly Ortho Phosphate Corrosion control
Potassium Permanganate Oxidizing Agent

Sodium Hydroxide Alkalinity and pH control

4.4: Significant Expenses

Significant expenses incurred to
[1 Install required equipment
[X] Repair required equipment
[X] Replace required equipment

7|Page



2024 Annual Report

Espanola Water Treatment

cartridge, spare pumphead tubes, sludge pump #2 reset button, SCADA UPS
— $8,959.53

4000066 | 09-Oct-24 | Clarifier rebuild — $36,430.80

4050860 | 10-Seot-24 | Fluoride analyzer probe replacement — $2,264

4143719 | 23-Oct-24 Repairs to communication failure with water tower — $9,662.47
18-Dec-24 | Distribution chlorine cap and pH probe, spare turbidity analyzer desiccant

A watermain replacement project was undertaken by the Owner. The project replaced the watermain and
appurtenances along Mead Blvd and Second Ave. This consisted of approximately 900m of 400mm diameter
watermain on Mead Blvd from Queensway Ave to Second Ave. Along with approximately 125m of 200mm
diameter watermain on Second Ave from Mead Blvd to Marguerite St.

4.5: Adverse Water Quality Incidents

Incident
Date

Parameter

Result

Unit of
Measure

Corrective

Action/Comment

Corrective
Action Date

n/a

4.6: Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03

Collected | Min# | Max# | Min# | Max # Samples | Min# | Max #
Raw Water 53 0 4 0 49 N/A N/A N/A
Treated 53 0 0 0 0 52 0 10
Water
Distribution 212 0 0 0 0 52 0 10

4.7: Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03

Collected* | Minimum | Maximum
Turbidity - Filtl 8760 0.01 1.01 NTU
Turbidity - Filt2 8760 0.01 4,16 NTU
Turbidity - Filt3 8760 0.01 1.00 NTU
Free Chlorine Residual - TW 8760 0.96 2.93| mg/L
Fluoride Residual - TW 8760 0 1.16 | mg/L
Fluoride Residual - TW 92 0.00 1.06 | mg/L
Free Chlorine Residual - DW 8760 0.18 1.69| mg/L
Free Chlorine Residual - DW 1 103 0.73 1.56 | mg/L

8|Page



2024 Annual Report
Espanola Water Treatment

Free Chlorine Residual - DW 2 103 0.49 1.39 mg/L
Free Chlorine Residual - DW 3 103 0.69 1.81 mg/L
Free Chlorine Residual - DW 4 53 0.84 1.53 mg/L

*8760 is used as number of samples for online data.

4.8: Summary of additional testing and sampling carried out in accordance with the
requirement of an approval, order or other legal instrument

N/A N/A N/A N/A N/A N/A

Annual Average mg/L

4.9: Summary of Inorganic parameters tested during this reporting period or the most
recent sample results

MAC 1/2 MAC
Antimony: Sb (ug/L) - TW 2024/01/30 <MDL 0.6 6 No No
Arsenic: As (ug/L) - TW 2024/01/30 0.2 10 No No
Barium: Ba (ug/L) - TW 2024/01/30 474 1000 No No
Boron: B (ug/L) - TW 2024/01/30 6 5000 No No
Cadmium: Cd (ug/L) - TW 2024/01/30 0.004 5 No No
Chromium: Cr (ug/L) - TW 2024/01/30 0.14 50 No No
Mercury: Hg (ug/L) - TW 2024/01/30 <MDL 0.01 1 No No
Selenium: Se (ug/L) - TW 2024/01/30 0.06 50 No No
Uranium: U (ug/L) - TW 2024/01/30 0.002 20 No No
MAC 1/2 MAC
Fluoride (mg/L) - TW 2022/01/10 0.46 15 No No
Nitrate : (mg/L) - TW 2024/01/30 0.11 10 No No
Nitrate : (mg/L) - TW 2024/04/15 0.047 10 No No
Nitrate : (mg/L) - TW 2024/07/22 < MDL 0.006 10 No No
Nitrate : (mg/L) - TW 2024/10/15 0.013 10 No No
Nitrite : (mg/L) - TW 2024/01/30 < MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2024/04/15 < MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2024/07/22 < MDL 0.003 1 No No